
 
 

Reaching ultra low phosphorus concentrations by  
filtration techniques 

 
 
 
 

Sigrid Marika Scherrenberg 
 
 
 





 
 
 

Reaching ultra low phosphorus concentrations by  
filtration techniques 

 
 
 
 
 

Proefschrift 
 
 
 
 
 
 

ter verkrijging van de graad doctor 
aan de Technische Universiteit Delft, 

op gezag van de Rector Magnificus prof. ir. K.C.A.M. Luyben,  
voorzitter van het College voor Promoties,  

in het openbaar te verdedigen op vrijdag 11 februari 2011 om 10:00 uur 
 
 
 
 
 
 

door Sigrid Marika SCHERRENBERG 
 
 

Civiel Ingenieur, Technische Universteit Delft 
Chemisch Technoloog, Hogeschool Utrecht  

 
 

geboren te Utrecht. 
 
 
 
 
 
 
 
 
 



 

 
 
[...]
Reaching ultra low phosphorus concentrations by filtration techniques 

 52 

Hanson, A. T. and Cleasby, J.L., (1990). The effect of temperature on turbulent flocculation: 
fluid dynamics and chemistry, Journal AWWA, November Issue, pp 56 – 73 

Hill, W. E., Benefield, L.D., Jing, S.R., (1989). 31P-NMR spectroscopy characterization of 
polyphosphates in activated sludge exhibiting enhanced phosphorus removal, Water 
Research, Vol. 23, No. 9, pp 1177 - 1181 

Hultman, B., Jönsson, K., Plaza, E., (1994). Combined nitrogen and phosphorus removal in 
a full-scale continuous up-flow sand filter, Water Science and Technology, Vol. 29, 
No. 10-11, pp. 127 – 134 

Hunter, W.J., (2003) Accumulation of nitrite in denitrifying barriers when phosphate is 
limiting. Journal of Contaminant Hydrology, Vol. 66, pp. 79 - 91 

Hurst, A.M., Edwards, M.J., Chipps, M., Jefferson, B., Parsons, S.A., (2004). The impact of 
rainstorm events on coagulation and clarifier performance in potable water treatment. 
Science of the Total Environment. Vol. 321. pp 219 - 230 

Husband J. and Becker, E., (2007). Demonstration testing of denitrification effluent filters 
to achieve limit of technology for total nitrogen removal and phosphorus, Proceedings 
Nutrient Removal, pp. 556 – 568 

Ingall, E. D., Schroeder, P.A., Berner, R.A., (1990). The nature of organic phosphorus in 
marine sediments: New insight from 31P NMR, Geochimica et Cosmochimica Acta, 
Vol. 54, pp. 2617 - 2620 

Kang. L. and Cleasby. J., (1995). Temperature effects on the flocculation kinetics using 
Fe(III) coagulant. Journal of environmental engineering. Vol. 121, No. 12, pp. 893 - 
901 

Koch, G. and Siegrist, H., (1997). Denitrification with methanol in tertiary filtration, Water 
Research, Vol. 31, No.12, pp. 3029-3038 

Leentvaar, J., and Rebhun, M., (1982). Strength of ferric hydroxide flocs, Water Research, 
Vol. 17, No. 8, pp. 895 - 902 

Lemmer, H., Zaglauer, A., Metzner, G., (1997). Denitrification in a methanol-fed fixed-bed 
reactor. Part 1: Physico-chemical and biological characterization, Water Research, Vol. 
31, No. 8, pp. 1897-1902 

McMurry, J., Fay, R.C., (1998). Chemistry, Prentice-Hall, Inc., second edition, New Jersey 
Meijers, A.P., De Moel, J., Van Paassen, J.A.M., (1984). Ontwerp standaard 

bekerglasproefapparaat en vergelijkend onderzoek van vlokmiddelen. Mededeling nr. 
70. KIWA. Nieuwegein (in Dutch) 

Mhaisalkar, V. A., Paramasivam, R., Bhole, A.G., (1991). Optimizing physical parameters 
of rapid mix design for coagulation-flocculatio of turbid waters, Water Research, Vol. 
25, No. 1, pp. 43 - 52 

Miska-Markusch, V., (2009). Effluent filtration for more than particle removal, PhD thesis, 
Delft University of Technology 

Morris, J.K. and Knocke, W.R., (1984). Temperature effects on the use of metal-ion 
coagulants for water treatment, J. AWWA, March, pp 74 - 79 

Nordeidet, B., Rusten, B., Ødegaard, H., (1994). Phosphorus requirements for tertiary 
nitrification in a biofilm, Water Science and Technology, Vol. 29, No 10-11, pp 77-82 

Nurse, G.R., (1980). Denitrification with methanol: microbiology and biochemistry, Water 
Research, Vol. 14, pp. 531 - 537 

Payne, W.J., (1981). Denitrification, New York, ISBN 0-471-04764-3 



Chapter 2 - Experiences 

 53 

Reizel, K., Ahlgren, J., Gogoll, A., Rydin, E., (2006). Effects of aluminium treatment on 
phosphorus carbon, and nitrogen distribution in lake sediment: A 31P NMR study, 
Water Research 40: 647 - 654 

Röske, I., Schönborn, C., (1993). Interactions between chemical and advanced biological 
phosphorus elimination, Water Research, Vol. 28, No. 5, pp 1103-1109 

Scholtz, M. and Martin, R.J., (1997). Ecological equilibrium on biological activated carbon, 
Water Research, Vol. 31, No. 12, pp. 2959 - 2968 

Sison, N.F., Hanaki, K., Matsuo, T., (1996). Denitrification with external carbon source 
utilizing adsorption and desorption capability of activated carbon, Water Research, Vol. 
30, No. 1, pp 217 - 227 

Sperl, G.T. and Hoare, D.S., (1972). Denitrification with methanol: a selective enrichment 
for Hyphomicrobium species, Journal of Microbiology, Vol. 108, No. 2, pp. 733 - 736 

Spicer, P. T., Pratsinis, S.E., Raper, J., Amal, R., Bushell, G., Meesters, G., (1998). Effect 
of shear schedule on particle size, density, and structure during flocculation in stirred 
tanks, Powder Technology 97: 26 - 34 

Spivakov, B. Y., Maryutina, T.A., Muntau, H., (1999). Phosphorus speciation in water and 
sediments, Pure Applied Chemistry 71(11): 2161 - 2176 

Standard Method, (1998). Standard methods for the Examination of Water and Waste 
Water, 20 th edition, American Public Heath Association, Washington D.C.  

Stevens, R. J. and Stewart, B.M., (1982a). Concentration fractionation and characterisation 
of soluble organic phosphorus in river water entering lough neagh, Water Research, 
Vol. 16, pp 1507-1519 

Stevens, R. J. and Stewart, B.M., (1982b). Some components of particulate phosphorus in 
river water entering lough neagh. Water Research, Vol. 16, pp 1591 - 1596 

Takács, I., Murthy, S., Smith, S., McGrath, M., (2006). Chemical phosphorus removal to 
extremely low levels: experience of two plants in the Washington, DC area, Water 
Science and Technology, Vol. 53, No. 12, pp. 21 - 28 

Tchobanoglous, G., Burton, F.L., Stensel, H.D., (2003). Wastewater Engineering Treatment 
and Reuse. New York, McGraw/Hill Companies, 4th edistion 

Thistleton, J., Berry, T.-A., Pearce P., Parsons, S.A., (2002). Mechanisms of chemical 
phosphorus removal II Iron (III) salts, Trans IChemE 80(Part B): 265 - 269 

Timmermans, P. and Van Haute, A., (1983). Denitrification with methanol, fundamental 
study of the growth and denitrification capacity of Hyphomicrobium sp., Water 
Research, Vol. 17, No. 10, pp. 1249-1255 

Tomasso, J. R., (1986). Comparative toxicity of nitrite to freshwater fish, Aquatic 
Toxicology, Vol. 8, pp. 129 - 137 

Toor, G. S., Condron, L.M., Di, H.J., Cameron, K.C., Cade-Menun, B.J., (2003). 
Characterization of organic phosphorus in leachate from a grassland soil, Soil Biology 
& Biochemistry, Vol. 35, pp 1317 - 1323 

Uhlmann, D., Röske, I., Hupfer, M., Ohms, G., (1990). A simple method to distinguish 
between polyphosphate and other phosphate fractions of activated sludge. Water 
Research, Vol. 24, No. 11, pp 1355 - 1360 

Van den Berg van Saparoea, F.H.,H., (2008). Optimizing process parameters to achieve 
advanced chemical phosphorus removal, Thesis MSc. Department of Sanitary 
Engineering, Faculty of Civil Engineering and Geosciences, Delft University of 
Technology 



Reaching ultra low phosphorus concentrations by filtration techniques 

 54 

Van der Graaf, J.H.J.M., (1996). N51 Treatment of Wastewater II, 1. Nitrogen removal, 
Delft University of Technology, lecture notes of Wastewater II, Faculty: Civil 
Engineering, Department: Watermanagement, Section: Sanitary Engineering 

Van der Woude, J.H.A. and De Bruyn, P.L., (1983). Formation of colloidal dispersions 
from supersaturated iron(III)nitrate solutions. I. precipitation of amorphous iron 
hydroxide, Colloids and Surfaces, No. 8, pp. 55 - 78 

Vrale, L. and Jordan, R.M., (1971). Rapid mixing in water treatment. J. AWWA, 63, 1, pp. 
52 - 58 

Yoshimura, T., Nishioka, J., Saito, H., Takeda, S., Tsuda, A., Wells, M.L., (2007). 
Distribution of particulate and dissolved organic and inorganic phosphorus in North 
Pacific surface waters, Marine Chemistry, Vol. 103, pp 112 - 121 

Yukselen, M. A. and Gregory, J., (2002). Breakage and Re-formation of Alum-flocs, 
Environmental engineering science, Vol. 19, No. 4, pp. 229 - 236 

Yukselen, M. A. and Gregory, J., (2004). The reversibility of floc breakage, Int. J. Miner. 
Process, Vol. 73, pp 251 – 259 

Zouboulis, A., Traskas, G., Samaras, P., (2007). Comparison of single and dual media 
filtration in a full-scale drinking water treatment plant, Desalination, Vol. 213, pp 334 
– 342 

 



 

 
 
 
 
 
 
 
 
 
 

3 Pilot-plants 
 
 
 
 
 
Pilot-plant investigations are conducted at the Horstermeer WWTP and the Leiden 
Zuidwest WWTP. The pilot-plant at the Horstermeer WWTP consists of a dual media filter 
and a “One Step Total Effluent Polishing filter” i.e. 1-STEP®, operated for denitrification 
and simultaneous phosphorus removal. The pilot installation at the Leiden Zuidwest 
WWTP consists of small full-scale installations. Continuous sand filtration and dual media 
filtration are combined to investigate separate denitrification and phosphorus removal and 
are compared for simulations of denitrification and phosphorus removal.  
 
This chapter contains a description of the pilot-plant at the Horstermeer WWTP in 
Nederhorst den Berg (Section 3.1) and of the demonstration installation at the Leiden 
Zuidwest WWTP in Leiden (Section 3.2). Schemes of the installations are given and the 
dosage of chemicals, the initial mixing, the backwashes, and (hand) analyses are described 
in subsections. Section 3.3 describes the protocol for the jar tests which are used to 
investigate the type of coagulant and the dosage ratio which should be used for the 
experiments. Section 3.4 describes the method for pressure readings and the construction of 
Lindquist diagrams. A summary of this chapter is given in Section 3.5.  
 
It has to be clear that this research was part of the extensive investigation programs at the 
two locations. The results of these investigation programs are only partly used for this 
research. The results of the research programs can be found in STOWA (2009a) and 
STOWA (2009b).  
 



Reaching ultra low phosphorus concentrations by filtration techniques 

 56 

3.1 The Horstermeer WWTP 

3.1.1 Operation of the Horstermeer WWTP 
The Horstermeer WWTP is a treatment plant of Waternet, a Dutch water company which is 
responsible for drinking water, waste water, surface water and safety behind the dykes in 
the Amsterdam region. The Horstermeer WWTP treats the wastewater of 140,000 
population equivalents (per p.e. 136 g Total Oxygen Demand, TOD) living in the areas of 
Naarden-Bussum, Hilversum-West and Nederhorst den Berg. The main flow of the WWTP 
is 26,000 m3/day. The treatment plant consists of grit removal, primary sedimentation, 
aeration and final sedimentation. In Figure 3-1 a schematisation of the Horstermeer WWTP 
is given.  
 

 
Figure 3-1 – Scheme (left side) and photograph (right side) of the Horstermeer WWTP 
 
The plant was originally designed for nitrification only, but after implementation of on-line 
analysers and the introduction of a denitrification zone, a considerable improvement of 
effluent quality was achieved. N-total decreased from 30 mg/L to <15 mg/L. Poly 
aluminium chloride (PACl) is added in the aeration tanks just before the final sedimentation 
tanks, with a metal/total phosphorus ratio of 0.65 mol/mol. PACl is dosed to prevent 
filamentous sludge bulking in the final sedimentation tanks and to enhance the phosphorus 
removal. Ferric chloride sulphate is dosed at the primary sedimentation tank with a 
metal/total phosphorus ratio of 0.38 mol/mol and at the outlet of the aeration tanks with a 
metal/total phosphorus ratio of 0.25 mol/mol. Ferric chloride sulphate is dosed for 
phosphorus removal only. With these dosing conditions, the effluent concentrations fulfil 
the current discharge limit of 1.0 mg P-total/L.  
 
Effluent quality and legislation for the Horstermeer WWTP 
The Horstermeer WWTP effluent is discharged into the river Vecht, which is part of the 
Rhine River Basin District. The Horstermeer WWTP has to improve the effluent quality, 
due to the actual Vecht River reduction program, from a yearly average concentration for 
total nitrogen from 14 mg/L to less than 5 mg/L, and for total phosphorus from 1 mg/L to         
0.5 mg/L, by the end of 2009. Probably in a later stage, the effluent quality needs to be 
improved further to MPR quality. In Table 3-1 the main effluent quality parameters of the 
Horstermeer WWTP effluent for the year 2008 are given. 
 



Chapter 3 – Pilot-plants 

 57 

Table 3-1 - Effluent quality of the Horstermeer WWTP compared with concentrations 
based on the Vecht River reduction program and the MPR concentrations in 2007, 2008 and 
2009. 

Parameter Average 
2007 
 
 
[mg/L] 

Average 
2008 
 
 
[mg/L] 

Average 
2009 
 
 
[mg/L] 

Discharge  
Permit 
 
 
[mg/L] 

Vecht 
River 
reduction 
program 
[mg/L] 

MPR 
Value 
 
 
[mg/L] 

COD 35 32 37    
BOD   4   4   5    
N-total 14.1 13.5 13.6 14.0 5.0 2.2 
Nkj 10   2.9   4.4    
NO3-N   3.7 10.3   8.4    
P-total   1.0   0.8   0.9   1.0 0.5 0.15 
P-ortho   0.57   0.4   0.4    

TSS 12 11 12.6    

 

3.1.2 Pilot installation at the Horstermeer WWTP 
The research program at the Horstermeer WWTP is started to investigate how 2.2 mg N-
total/L and 0.15 mg P-total/L in the filtrate can be reached. The pilot-plant consists of a 
dual media filter and a “One Step Total Effluent Polishing filter” (i.e. 1-STEP®) operated 
for denitrification and simultaneous phosphorus removal. The feed water of the filters, 
WWTP effluent, passes a 450 µm screen and is collected in the feed water buffer tank. In 
the filtrate buffer tank the orthophosphorus (PO4-P) and the total inorganic oxidised 
nitrogen (NOx-N) concentrations are measured. The orthophosphorus measurement is pre-
filtered over a 0.45 µm filter. The doses of methanol and coagulant depend on the measured 
concentrations in the feed water buffer tank. After the feed water buffer tank, the water is 
divided between the two filtration installations.  
 
Dual media filtration 
The feed water is pumped from the buffer tank into the dual media filter (DMF). A scheme 
of the dual media filter is shown in Figure 3-2 and a photograph is shown in Figure 3-3. 
Turbidity is measured on-line. In the pipeline to the filter, a coagulant and a carbon source 
are dosed. The dual media filter has a filtration surface of 0.8 m2 and a filter bed height of 
approximately 120 cm. During the experiments, a flow rate of 8 m3/h is used, which results 
in a filtration rate of 10 m/h.  
 
When the feed water enters the filter system it first enters the upper water layer (UWL) of 
approximately 120 cm. The retention time is approximately 7 minutes. In the UWL 
flocculation can take place. The UWL rises at the end of the filter runtime to a maximum of 
145 cm as the filter bed resistance increases, and the level regulation valve is already 
completely open. A backwash with filtrate water from the filtrate buffer tank is initiated 
when 145 cm is reached. The filter bed of the dual media filter contains two filtration layers: 

• top: anthracite, 80 cm height, 2.0 – 4.0 mm grain diameter, 1,400 kg/m3 density; 
• bottom: quartz sand, 40 cm height, 1.25 – 1.5 mm grain diameter, 2,600 kg/m3 

density. 



Reaching ultra low phosphorus concentrations by filtration techniques 

 58 

The retention time in the filter bed is 8-9 minutes. After filtration, the filtrate is collected in 
a filtrate buffer tank, where unfiltered orthophosphorus (PO4-P), total phosphorus (P-total) 
and total inorganic oxidised nitrogen (NOx-N) in the filtrate water are measured 
continuously by on-line analysers. Turbidity is measured in a side stream from the filtrate 
pipeline.  
 

 
Figure 3-2 - Scheme of the dual media filter at the Horstermeer WWTP 
 

 
Figure 3-3 - Photograph of the dual media filter at the Horstermeer WWTP 
 
1-STEP® filtration 
The feed water of the 1-STEP® filter is pumped from the feed water buffer tank. A scheme 
of the 1-STEP® filter is shown in Figure 3-4 and a photograph is shown in Figure 3-5. 
Turbidity is measured in-line. In the pipeline to the filter, a coagulant and a carbon source 
are dosed. Initial mixing of the chemicals with the feed water takes place with a gate valve. 
The 1-STEP® filter has a filtration surface of 1 m2 and a filter bed height varying between 
experiments of 100-190 cm. During the experiments a flow rate of 10 m3/h was used, which 